

Test Report

15062902-2

Target:

**Tightness test according TA Luft and determination of
Blowout safety**

Object:

Filled PTFE-gasket SICHEM® S33

Client:

PLANICHEM Srl con socio unico
Via Consolare 41/43
25030, Zocco di Erbusco (BS)
ITALY

Test period: 7th -14th September 2015

Tested material: Filled PTFE gasket SICHEM® S33

Specified size: 92 x 49 x 1.5 mm

Sample selection: by client

Laboratory and tester: Michael Reppien, Center of Sealing Technologies

Number of pages: 11

The results are only applied to the tested material. Publication of the full report or extracts are only allowed with authorisation of GAIST GmbH.

Steinfurt, 2019-11-20



M. Reppien
Managing Director